
701 ENDURO 2024 <2024><EU><F2603X1>
COOLING SYSTEM

55556

Pos Part Number Description Additional Text Quantity

1 27135010000 Radiator 1.00

2 60035067001 HOSE 6X10 EPDM 03 0.00

3 60335066044 Latch, compens. tank cpl. 1.00

4 58007017000 YDNAC-clamp 10101 (10.4MM) 300 TPI Erzbergrodeo 3.00

5 60035068000 Angle piece, reservoir 2.00

6 60035069000 RUBBER GROMMET 6X9X13MM 04 2.00

7 0026060136 COLLAR SCREW M6X13 ISA30 2.00

10 60035001000 SPECIAL SCREW M6X21 WS=8 2.00

11 41001052000 RUBBER SLEEVE D=12MM 2.00



12 62535009000 RADIATOR CAP 1,4 BAR 1.00

13 62635044050 FAN CLACK RUBBER 08 1.00

14 27035025000 Radiator hose right 1.00

16 00050325706 VARIABLE ONE-EAR CLAMP 32,5MM 4.00

18 27035024000 HOSE 1.00

19 62635041000 VENTILATOR 1.00

21 0024060106 HH COLLAR SCREW M6X10 TX30 3.00

22 43205062100 silentbloc 20x15-M6x10-(1) ONLY FOR USA 2.00

23 0985060003 Self lock. nut DIN985-M6-A2 2.00

24 27035140000 RADIATOR GUARD 1.00

25 69008021160 special screw M5x12 1.00

26 0081050141 EJOT PT screw K50x14 2.00

27 0024060136 HH collar screw M6x13 TX30 1.00

28 76935065133 Water compensating tank cmpl. 1.00

29 0081050161 EJOT PT SCREW K50X16 1451 3.00

30 76535001000 RETAINING PLATE RADIATOR 08 2.00

32 54603048200 RANGE CHANGE METAL NUT M5 5.00

33 27035044000 FAN COVER 1.00

34 0025060126 HH collar screw M6x12 TX30 1.00

35 60035048000 ALU-GASKET 6X10X1.5 1.00


